
Parts Manual 

POWER PACK PP13 s/n 101
POWER PACK PP20 s/n 101
POWER PACK PP73 s/n 101

HYDRAULIC POWER  SUPPLY UNITS

TM

Part No. PM1610



 

Part descriptions provide the name of the part, plus 
additional information such as dimensional 
specifications and what parts are grouped together to 
form part assemblies, which helps you identify the 
part(s).

Quantities listed for each figure are only for that 
assembly or component and not the total used per 
machine unless stated so in the “Remarks” column.

Parts are listed be part number in numerical order in the 
back portion of the manual. After each part number is a 
list of references where the part is used in the manual.

This parts manual is not intended to be a complete 
guide for machine service or repairs. Contact your 
HammerHead dealer for any of your service or 
technical requirements.

This manual contains illustrations and parts list of 
components and assemblies which make up the 
machine. Each page consists of the name of the 
assembly or component, a figure number, reference 
numbers, part numbers, part names, and the quantities 
of the parts used.

Assembly or component names help identify the 
illustration and parts for each figure. This name also 
helps locate the general area of the machine where the 
assembly or component can be located.

Figure numbers are used to identify each assembly or 
component and to group these assemblies or 
components into major categories.

Reference numbers shown in a column refers to the 
numbered parts in the illustration. This ties the part in 
the illustration to the part number and description in the 
parts list. Part numbers are used to identify individual 
parts or part assemblies.

INTRODUCTION

Copyright © 2004 
Earth Tool Company LLC

1300 Capitol Drive
Oconomowoc, Wisconsin 53066, USA

HOW TO USE THE MANUAL

.

UPDATING AND REORDERING MANUALS

The parts lists, illustrations, and specifications in this 
manual are based on the latest information available at 
the time of publication. Your machine may have 
product improvements and options not yet contained in 
this manual. Please check the web site 
www.hammerheadmole.com for any updates.

Earth Tool Co., LLC reserves the right to make changes 
at any time without notice or obligation to you.

Your dealer will receive notice of these changes and 
can assist you with accurate parts identification when 
ordering.

A copy of this manual is supplied with each machine. 
Additional copies are available through your dealer. 
When ordering additional manuals, use the reorder 
number listed on the front cover and the quantity 
needed.

ORDERING PARTS

Parts for repair or replacement are available through the 
worldwide network of authorized HammerHead 
dealers.

Use only authorized HammerHead parts for repair or 
replacement. Always give the serial number and model 
number of the machine for which parts are being 

ordered. When ordering parts for component(s), which 
are not manufactured by HammerHead Manufacturing, 
also give the serial number of that component(s). Order 
all parts by part number, part name, and quantity 
needed.



HYDRAULIC POWER SUPPLY UNITS

TABLE OF CONTENTS P 1

TABLE OF CONTENTS.............................................................................................................  1

POWER PACK - DECALS.........................................................................................................  2

POWER PACK, 20HP - DECAL LOCATIONS ..........................................................................  4

POWER PACK , 73HP DECAL LOCATIONS............................................................................  5

POWER PACK - 13 HP .............................................................................................................  6

POWER PACK, 20HP - HYDRAULIC, ELECTRIC & FUEL SYSTEM ASSEMBLY (1 OF 2)....  8

POWER PACK, 20 HP - ENGINE ASSEMBLY .......................................................................  12

POWER PACK, 20 HP - SHEET METAL ASSEMBLY............................................................  14

POWER PACK, 20 HP - HOSE & ADAPTER KIT ...................................................................  16

POWER PACK, 73 HP - SHEET METAL ASSEMBLY............................................................  18

POWER PACK, 73 - FUEL & ENGINE ASSEMBLY ...............................................................  20

POWER PACK, 73 - ENGINE ASSEMBLY .............................................................................  22

POWER PACK, 73 HP - HYDRAULIC ASSEMBLY ................................................................  24

POWER PACK, 73 HP - ELECTRICAL ASSEMBLY...............................................................  26

NUMMERICAL INDEX.............................................................................................................  28

ALPHABETICAL INDEX ..........................................................................................................  31

TABLE OF CONTENTS



HYDRAULIC POWER SUPPLY UNITS

P 2

POWER PACK - DECALS
Figure 1

SEE  PAGE 4, PAGE 5, AND PAGE 6 FOR DECAL LOCATIONS.



HYDRAULIC POWER SUPPLY UNITS

P 3

NO. PART NO. DESCRIPTION QTY COMMENTS
1 296276-455 DECAL, TIE DOWN (SMALL) 4
2 296276-472 DECAL, COOLANT WARNING 1
3 296276-479 DECAL, FUSE PANEL, PP20 1
4 296270-644 DECAL, WWW. HAMMERHEAD 6 X 4 TRIANGLE 1
5 296276-477 DECAL, PP20 1
6 296270-643 DECAL, HAMMERHEAD 30 1
7 296276-469 DECAL, FALLING LOAD 1
8 296276-492 DECAL, LIFT POINT (LARGE) 1
9 296276-470 DECAL, WARNING (BATTERY) 1
10 296270-645 DECAL WWW. HAMMERHEAD LARGE 12 X 8 TRI-

ANGLE
2

11 70000-684 DECAL, READ OPERATOR'S MANUAL 1
12 296276-446 DECAL, WARNING, (ONE-CALL) 1
13 70000098 DECAL, DIESEL FUEL 1
14 296276-471 DECAL, REFUELING WARNING 1
15 70000-294 DECAL, OPERATOR'S MANUAL 1
16 2326-756 DECAL, HYDRAULIC OIL, PP20 1
17 296276-478 DECAL, CONTROL PANEL, PP20 1
18 296276-370 DECAL, PP73 1
19 296276-371 DECAL, CONTROL PANEL, PP73 1
20 296276-481 DECAL, FUSE, PP73 1
21 ET912-3103 SERIAL NO. TAG, PP13 1
22 296276-476 DECAL, VALVE CONTROL 1
23 ET913-7253 DECAL, HOT 2

POWER PACK - DECALS



HYDRAULIC POWER SUPPLY UNITS

P 4

POWER PACK, 20HP - DECAL LOCATIONS
Figure 2

SEE PAGE 2 FOR DECAL DESCRIPTIONS



HYDRAULIC POWER SUPPLY UNITS

P 5

POWER PACK , 73HP DECAL LOCATIONS
Figure 3

SEE PAGE 2 FOR DECAL DESCRIPTIONS



HYDRAULIC POWER SUPPLY UNITS

P 6 Figure 4

POWER PACK - 13 HP
Figure 4

This illustration includes decal locations.



HYDRAULIC POWER SUPPLY UNITS

P 7

NO. PART NO. DESCRIPTION QTY COMMENTS
1 296271-950 RESERVOIR 1
2 290853-001 PIPE PLUG, SQ HEAD 3/4 GALV 1
3 296271-928 VALVE 1
4 296271-943 BUSHING, 8MP X 4FP 1
5 123645-001 ELBOW, 12MP-12MP X 90 1
6 296271-929 FILTER HEAD 1
7 296271-930 ELBOW, 12MP X 8FP 45 DEGREE 1
8 296271-933 ADAPTER, 10MB X 8FP 1
9 296271-931 FILTER   1
10 296271-932 SHIELD 1
11 296271-934 TEE, 8MP X 8FP X 8FP 1
12 296271-945 ELBOW, 12 MP X 12BARB 90 DEGREE 2
13 70000-684 DECAL, READ OPERATOR’S MANUAL (See PAGE 2) 1
14 296271-951 PUMP, .388 CU IN. 1
15 248890-001 GUAGE, 3000 PSI  PRESSURE 1
16 296271-937 PLATE, PUMP 1
17 296271-949 ENGINE, 13 HP HONDA 1
18 296271-941 COUPLER, PUMP 1
19 296271-940 COUPLER, ENGINE 1
20 296271-938 SPIDER 1
21 296271-939 SPACER, MOUNT 2
22 296271-942 SPACER, BOTTOM 2
23 296271-952 CLAMP, HOSE 1-3/4 4
24 296271-936 CAP 1
25 296271-946 HOSE, RETURN 1
26 296271-935 HOSE, SUCTION 1
27 296271-947 ADAPTER, 12MP X 12 BARB 1
28 296271-948 ADAPTER, 10MB X 12BARB 1
30 296271-944 HOSE, PRESSURE 1
31 296267-750 WHEEL & TIRE ASSEMBLY 2
32 296270-612 COTTER PIN 3/16 X 1-1/14 4
33 485-017 WASHER, FLAT 3/4, DP1698 4
34 296276-476 DECAL, VALVE CONTROL  (See Page PAGE 2) 1
35 296270-644 DECAL, WWW.HAMMERHEAD 6X4 TRIANGLE  (See 

PAGE 2)
2

36 296271-927 CAGE 1
37 296270-611 ELBOW, 8MF X 8MP 45 2
38 296270-610 HOSE, 1/2" X 15 FT 2
39 296267-726 NIPPLE 1/2 1
40 296267-727 ADAPTER, COUPLER 1/2 1

7000I-684 DECAL, READ OPERATOR’S MANUAL (INT) 1

POWER PACK - 13 HP

Figure 4



HYDRAULIC POWER SUPPLY UNITS

P 8 Figure 5

POWER PACK, 20HP - HYDRAULIC, ELECTRIC & FUEL SYSTEM ASSEMBLY (1 OF 2)
Figure 5



HYDRAULIC POWER SUPPLY UNITS

P 9

n

NO. PART NO. DESCRIPTION QTY COMMENTS
1 296274-910 AIR CLEANER SUPPORT 1
2 296274-911 OIL TANK, 15 GAL 1
3 296271-872 HEAD, FILTER 1
4 296271-873 OIL FILTER, 50-AT 1
5 296273-067 ENGINE, KUBOTA D905 1
6 296271-775 PUMP, PVP33 2.0 CI 1
7 296271-874 OIL COOLER 1
8 229229-245 ISOLATOR, COOLER 4
9 287563-00301 FUEL TANK 1
10 296267-625 BATTERY, 12V GROUP 24 TOP POST 575 CC 

AMPS
1

11 296273-084 BRACKET, BATTERY 1
12 248848-001 BOLT, J- 1/4-20 X 9 2
13 296273-095 EXHAUST PIPE 1
14 296273-065 BRACKET, MUFFLER SUPPORT 1
15 290997-001 CLAMP, EXHAUST 1-1/2 1
16 241194-001 BOLT, HX HD 5/16-18 X 3/4 8
17 409-001 NUT, 5/16-18 TOP LOCK 16
18 296271-964 WASHER, 5/16" HARDENED 8
19 4475-006 BOLT, FLANGE 3/8-16 X 3/4 6
20 290504-001 NUT, 3/8-16 HEX GR 5 6
21 296271-869 WASHER, 3/8" HARDENED 27
22 296271-961 BOLT, HX HD M10-1.25 X 25mm CLASS 8.8 16
23 4474-006 BOLT, HX HD SER FLG5/16-18X3/4 4
24 296271-761 BOLT, CARRIAGE 1/4-20 X 3/4 25
25 403-001 NUT, 1/4-20 TOP LOCK 26
26 296271-826 WASHER, 1/4" HARDENED 38
27 225861-001 CAP, FUEL 1
28 296271-785 WASHER, 1/2" SAE HARDENED 6
29 251769-001 BOLT, HX HD 1/2-20 X 1-3/4 4
30 358-012 BOLT, HX HD 1/2-13 X 1-1/4 2
31 279829-001 TEMP SWITCH, 210 DEGREE 1
32 287564-001 ELBOW, HOSE 3/8 2
33 75925-001 GROMMET 2
34 296263-838 TUBE, 3/8 ID X 5/8 OD X 11 1
35 406-001 NUT, 5/16-18 HEX 2
36 296271-871 OIL CAP ASSY 1
37 296271-870 SUCTION SCREEN, OIL TANK 1
38 296271-768 RETURN FILTER PRESSURE SWITCH 1
39 296273-069 CIRCUIT BREAKER, 30 AMP 1
40 296271-972 FILTER, FUEL 1

POWER PACK, 20HP - HYDRAULIC, ELECTRIC & FUEL SYSTEM ASSEMBLY

Figure 5



HYDRAULIC POWER SUPPLY UNITS

P 10

POWER PACK, 20HP - HYDRAULIC, ELECTRIC & FUEL SYSTEM ASSEMBLY (2 OF 2)

Figure 5



HYDRAULIC POWER SUPPLY UNITS

P 11

NO. PART NO. DESCRIPTION QTY COMMENTS
41 296276-473 BOOT, STRAIGHT CLAMP 1
42 296273-073 SUPPORT, OIL TANK 2
43 354-032 BOLT, HX HD 3/8-16 X 3-1/4 2
44 296273-070 BATTERY CABLE, 4ga POSITIVE 1
45 296273-071 BATTERY CABLE, 4ga NEGATIVE 1
46 296278-467 CABLE, THROTTLE 1
47 229229-309 PRESSURE GUAGE, 3000 PSI 1
48 296273-085 VALVE, RELIEF ASSY 1
49 350-020 BOLT, HX HD 1/4-20 X 2 2
50 296273-066 VALVE, POPPET 1
51 5537-001 TOGGLE BOOT 1
52 296271-773 MODULE, WARNING LIGHT 1
53 2986274-782 SWITCH, IGNITION 1
54 296271-772 SWITCH, EMERGENCY STOP 1
55 67292-001 SWITCH, TOGGLE SPST 1
57 215914-001 HOUR METER 1
58 229229-335 RECEPTACLE 12VDC 1
59 248922-001 ISOLATOR, RUBBER 1/2-20 THRD 4
60 296273-051 MOTOR MOUNT 4
61 296273-097 HOSE, 1/4" X 4 1
62 229229-195 FITTING, 1/4" NPT X 3/16" BARB 1
63 296273-098 HOSE, 1/4" x 48 1
64 296273-099 HOSE, 3/16" X 54 1
65 229229-197 FITTING, 1/4" X 1/4 NPT BARB 1
66 296271-969 HOSE, WATER 5/16 X 60 1
67 1578-001 CLAMP, HOSE 1/4 8
68 290908-001 CLAMP, HOSE 1/2 2
69 229229-373, BOLT, HX HD M6-1.00 X 15mm 2
70 296274-881 BOOT, STUD TERMINAL 1
71 296271-953 BOLT, HX HD 3/8-16 X 1 5
72 296271-782 BOLT, HX HD M14-2.00 X 30mm 1
74 296271-776 SCREW, PHILLIPS 10-32NF X 5/8 12
75 296274-912 OIL TANK TRAY 1
76 296274-913 STRAP, OIL TANK 1
77 416-001 NUT, 3/8-16 TOP LOCK 13
78 ET913-7053 FOAM, AIR FILTER 1
NS 296273-068 HARNESS, PP20 WIRE 1

Figure 5

POWER PACK, 20HP - HYDRAULIC, ELECTRIC & FUEL SYSTEM ASSEMBLY



HYDRAULIC POWER SUPPLY UNITS

P 12

POWER PACK, 20 HP - ENGINE ASSEMBLY
Figure 6

Figure 6



HYDRAULIC POWER SUPPLY UNITS

P 13

POWER PACK, 20 HP - SUB ASSEMBLY

NO. PART NO. DESCRIPTION QTY. COMMENTS
1 296278-462 STARTER 1
2 218420-037 ALTERNATOR 1
3 296278-460 ASSEMBLY, FUEL FILTER 1
4 296278-464 FAN 1
5 296278-461 CARTRIDGE, FUEL FILTER 1
6 218420-055 ASSEMBLY, FUEL PUMP 1
7 296253-038 AIR CLEANER ASSY 1
8 227241-033 ASSEMBLY, WATER PUMP 1
9 227241-005 CAP, VALVE COVER 1
10 218420-015 O-RING, VALVE COVER CAP 1
11 296274-794 THERMOSTAT 1
12 296274-795 GASKET, THERMOSTAT 1
13 296274-791 PLUG, OIL PAN DRAIN 1
14 296274-792 GASKET, OIL PAN PLUG 1
15 296274-788 HUB, PUMP DRIVE 1
16 296274-789 ADAPTER, HYD PUMP 1
17 296278-465 MUFFLER 1
18 227241-011 GASKET-MUFFLER 1
19 296274-784 BRACKET, WATER RESERVE TANK 1
20 296274-785 ASSEMBLY, RESERVE TANK 1
21 296278-466 RADIATOR ASSEMBLY 1
22 296267-602 ELEMENT, AIR FILTER 1
23 277241-038 ASSEMBLY, STOP SOLENOID 1
24 227241-041 GASKET, STOP SOLENOID 1
25 296274-782 SWITCH, IGNITION 1
26 296278-467 CABLE, THROTTLE 1
27 296274-786 SHROUD, FAN 1
28 296274-790 VALVE, RADIATOR DRAIN ASSY 1
29 227241-021 FILTER, ENGINE OIL 1
30 296267-599 V-BELT, FAN 1
31 296274-781 HOSE, AIR CLEANER 1
32 218420-039 SWITCH, OIL 1
33 296274-783 SWITCH, TEMPERATURE 1

Figure 6



HYDRAULIC POWER SUPPLY UNITS

P 14 Figure 7

POWER PACK, 20 HP - SHEET METAL ASSEMBLY
Figure 7



HYDRAULIC POWER SUPPLY UNITS

P 15

NO. PART NO. DESCRIPTION QTY COMMENTS
1 296273-050 BASE FRAME WELDMENT 1
2 296273-052 BACK PANEL 1
3 296273-053 COVER WELDMENT 1
4 296273-054 PANEL, RH SIDE 1
5 296273-055 PANEL, LH SIDE 1
6 296273-056 COVER, CONTROL PANEL WELDMENT 1
7 296273-060 RADIATOR PANEL 1
8 296271-858 DOOR LATCH (LARGE) 1
9 229229-059 DOOR LOCK (SHORT) 1
10 296271-854 HINGE, 12.25 1
11 296271-859 HANDLE 1
12 296273-062 HINGE, 9.75 1
13 296273-061 HINGE, 28.75 1
14 248867-001 BRACKET, HOSE 2
15 296273-057 FUEL TANK SUPPORT 1
16 296273-064 CONTROL PANEL HOUSING 1
17 296273-063 CONTROL PANEL WELDMENT 1
18 296273-100 PANEL, RADIATOR 2
19 248847-001 TRIM SEAL 3/8 BULB 4
20 296276-480 PANEL, ACCESS 2
21 296271-857 SPRING BRACKET 4
22 296271-833 STUD, BALL 4
23 296273-082 BAFFLE, RADIATOR 2
24 296271-831 AIR CYLINDER, MAIN DOOR 2
25 4473-004 BOLT, HX HD SER FLG 1/4-20 X 1/2 31
26 296273-059 LIFT BAR 1
29 375-010 BOLT, CARRIAGE 3/8-16 X 1 6
31 296271-827 MOUNT, HYD. COOLER 2
33 296273-080 BRACKET, GRILL 1
34 296273-072 FOAM, PANEL 1
35 142410-001 BOX, LITERATURE 1
38 510-049 PIN, COTTER 3/32 X 1 2
39 248912-001 TRIM SEAL 3/8 BULB 90 DEGREE 2
40 98436-001 GASKET, DOOR (COMES IN 17' LGTH) 0.16
41 296273-081 ROD, PROP 1
NS 351-010 BOLT, HX HD 5/16-18 X 1 12

POWER PACK, 20 HP - SHEET METAL ASSEMBLY

Figure 7



HYDRAULIC POWER SUPPLY UNITS

P 16

POWER PACK, 20 HP - HOSE & ADAPTER KIT
Figure 8

Figure 8



HYDRAULIC POWER SUPPLY UNITS

P 17

NO. PART NO. DESCRIPTION QTY COMMENTS
1 248841-001 HOSE ASSY, 3/4" X 300 2
2 248844-001 COUPLING, 3/4 FLUSH FACE 1
3 248845-001 NIPPLE, 3/4" FLUSH FACE 1
4 108500-001 BULKHEAD, 12MJ 90 DEGREE 2
5 296271-817 ADAPTER, 32MB X 20FB 1
6 296273-088 ADAPTER, 12MJ X 16MB 2
7 296273-086 HOSE, 3/4" X 54 1
8 85658-001 ADAPTER, 12MJ X 20MB 2
9 296273-087 HOSE, 3/4" X 55 1
10 296273-090 HOSE, 1/2" X 25 1
11 53837-001 ELBOW, 8MJ X 8MB 90 DEGREE 1
12 296273-092 ELBOW, 8MJ X 10MB 90 DEGREE 1
13 296273-091 HOSE, 3/4" X 17 1
14 296273-074 HOSE, 1/4" X 23 2
15 296274-887 ADAPTER, 4MJ X 6MB 1
16 60908-001 ADAPTER, 4MJ X 4MB 1
17 296273-076 REDUCER, 6MB X 4FB 1
18 296274-884 ADAPTER, 6MJ X 6MB 1
19 296273-077 TEE, 4MJ X 4MJ X 4MB 1
20 296273-079 HOSE, 1/4" X 14 1
21 59423-001 ADAPTER, 4MJ X 4MB 90 DEGREE 1
22 296271-999 ELBOW, 6MJ X 6MB 90 DEGREE 3
23 296273-078 HOSE, 3/8" X 23 1
24 296273-075 HOSE, 3/8" X 28 1
25 296273-093 PLUG, 10MB 1
26 296271-819 ADAPTER, 20MB X 16FP 1
27 296274-870 PLUG, 2MP 3
28 248849-001 CLAMP, T-BOLT 1-1/2 2
29 296273-222 HOSE, 1-1/4"x41 1
30 296273-074 HOSE, 1/4”x23 1
31 296273-221 ELBOW, 1-1/4" HOSE INSERT 1
32 296274-796 ADAPTER, 20MB X 1-1/4" BARB 1

POWER PACK, 20 HP - HOSE & ADAPTER KIT

Figure 8



HYDRAULIC POWER SUPPLY UNITS

P 18

POWER PACK, 73 HP - SHEET METAL ASSEMBLY
Figure 9

Figure 9



HYDRAULIC POWER SUPPLY UNITS

P 19

NO. PART NO. DESCRIPTION QTY COMMENTS
1 296276-345 BASE FRAME WELDMENT 1
2 296276-343 BACK PANEL 1
3 296276-346 SIDE PANEL, RH 1
4 296276-347 SIDE PANEL, LH 1
5 296276-358 RADIATOR PANEL 1
6 296276-356 ACCESS PANEL 1
7 296276-348 FIXED PANEL 1
8 296276-363 FUEL TANK SUPPORT 1
9 296276-361 CONTROL PANEL 1
10 296276-379 HINGE 1
11 296276-355 CONTROL PANEL GUARD 1
12 296276-357 CONTROL PANEL COVER WELDMENT 1
13 296273-081 ROD, PROP 1
14 296276-344 COVER 1
15 296276-360 HINGE 1
16 296276-354 AIR CYLINDER PLATE 2
17 296271-857 SPRING BRACKET 4
18 296271-833 STUD, BALL 4
19 296271-831 AIR CYLINDER, MAIN DOOR 2
20 296276-409 HOSE MOUNT 1
21 296271-859 HANDLE 1
22 296271-858 DOOR LATCH (LARGE) 1
23 229229-059 DOOR LOCK (SHORT) 1
24 296276-365 CRASH BAR 2
25 296276-366 HOSE SADDLE, TOP 1
26 296276-367 BATTERY BRACKET 1
27 248848-001 BOLT, J- 1/4-20 X 9 2
28 296276-417 SUPPORT, GRILL 1
29 296276-375 BAFFLE, RADIATOR 2
30 296276-376 PANEL, RADIATOR 2
31 296276-351 BRACKET, WATER TANK 1
32 98436-001 GASKET, DOOR (COMES IN 17' LENGTH) 1
33 248847-001 TRIM SEAL 3/8 BULB 5
34 248912-001 TRIM SEAL 3/8 BULB 90 DEGREE 1
NS 409-001 NUT, 5/16-18 TOP LOCK 12
NS 351-010 BOLT, HX HD 5/16-18 X 1 8
NS 485-005 WASHER, FLAT 5/16 8
NS 403-001 NUT, 1/4-20 TOP LOCK 53
NS 296271-761 BOLT, CARRIAGE 1/4-20 X 3/4 44
NS 485-003 WASHER, FLAT 1/4, DP1294 45
NS 229229-393 BOLT, HX HD SER FLG 1/4-20 X 3/4 46
NS 416-001 NUT, 3/8-16 TOP LOCK 11
NS 485-007 WASHER, FLAT 3/8 6
NS 229229-017 BOLT, FLANGE 3/8-16 X 1 12
NS 4473-004 BOLT, HX HD SER FLG 1/4-20 X 1/2 6
NS 354-034 BOLT, HX HD 3/8-16 X 3-1/2 1

POWER PACK, 73 HP - SHEET METAL ASSEMBLY

Figure 9



HYDRAULIC POWER SUPPLY UNITS

P 20

POWER PACK, 73 - FUEL & ENGINE ASSEMBLY
Figure 10

Figure 1



HYDRAULIC POWER SUPPLY UNITS

P 21

NO. PART NO. DESCRIPTION QTY COMMENTS
1 296273-227 ENGINE, KUBOTA - V3300 1
2 296276-414 ISOLATOR, ENGINE 4
3 296276-359 ENGINE 2
4 296276-415 ENGINE MOUNT BRACKET 2
5 296276-372 AIR CLEANER SPACER BRACKET 1
6 296276-364 LIFT BAR 1
7 296260-388 FUEL TANK  1
8 279326-001 CAP, DIESEL FUEL W/ LOCK 1
9 142410-001 BOX, LITERATURE 1
10 296276-378 FUEL TANK STRAP 2
11 296276-420 EXHAUST PIPE 1
12 296276-422 MUFFLER CLAMP, 3 1
13 296276-381 TUBE, AIR INTAKE 1
14 296271-976 ELBOW, 1/4" NPT X 1/4" BARB 1
15 296271-970 ELBOW, 1/4" NPT X 5/16" BARB 1
16 296276-482 HOSE, FUEL, 5/16 1
17 296276-483 HOSE, FUEL, 3/16 1
18 1578-001 CLAMP, HOSE 1/4 4
19 296276-454 BOLT, HX HD M12- 1.25mm X 30mm 12
20 296271-785 WASHER, 1/2" SAE HARDENED YELLOW ZINC 28
21 75381-014 BOLT, HX HD 1/2-13x1.5 Gr.8 2
22 423-001 NUT, 1/2-13 TOP LOCK 12
23 485-011 WASHER, 1/2" FLAT, DP1494 12
24 913-0230 HOSE CLAMP #48 2
25 350-034 Bolt, HX HD 1/4-20x3.5 2
NS 377-010 BOLT, CARRIAGE 1/2-13 X 1 8
NS 296271-776 SCREW, PHILLIPS 10-32NF X 5/8" BLACK OXIDE 12

POWER PACK, 73 HP - FUEL & ENGINE ASSEMBLY

Figure 1



HYDRAULIC POWER SUPPLY UNITS

P 22

POWER PACK, 73 - ENGINE ASSEMBLY
Figure 11

Figure 1



HYDRAULIC POWER SUPPLY UNITS

P 23

POWER PACK, 73 HP - ENGINE ASSEMBLY

NO. PART NO. DESCRIPTION QTY. COMMENT
1 296273-228 FILTER, OIL 1
2 296273-229 FILTER, FUEL 1
3 296276-418 SILENCER 1
4 296276-419 FLEX PIPE 1
5 296276-421 BOLT KIT 4
6 296276-423 TANK OVERFLOW 1
7 296276-424 AIR CLEANER ASSEMBLY 1

296273-230 FILTER, AIR (MAIN) 1
296273-231 FILTER, AIR (PRE) 1

8 296276-425 PRE CLEANER ASSEMBLY 1
9 296276-426 HOSE, INTAKE 1
10 296276-427 ELBOW, 3” INTAKE, 90 1
11 296276-428 AIR CLEANER CONNECTOR 1
12 296276-429 ENGINE, KUBOTA, V3300 1
13 296276-431 THROTTLE CABLE 1
14 296276-432 RADIATOR 1
15 296276-433 RADIATOR SUPPORT KIT 1
16 296276-434 RADIATOR STAY BRACKET 1
17 296276-435 SOLENOID STOP 1
18 296276-436 GASKET, FUEL FILTER 1
19 296276-437 ALTERNATOR 1
20 296276-438 BELT, V 1
21 296276-439 STARTER ASSEMBLY 1
22 218420-039 SWITCH, OIL 1
23 296276-440 WATER PUMP 1
24 296276-441 GASKET, WATER PUMP 1
25 296276-442 SUPPORT, WATER PUMP ASSEMBLY 1
26 296276-443 FAN 1
27 296276-444 GASKET, MUFFLER 1
28 296276-445 REDUCER 1
29 296274-783 SWITCH, TEMPERATURE 1
30 296274-782 SWITCH, IGNITION 1

Figure 1



HYDRAULIC POWER SUPPLY UNITS

P 24

POWER PACK, 73 HP - HYDRAULIC ASSEMBLY
Figure 12

Figure 1



HYDRAULIC POWER SUPPLY UNITS

P 25

NO. PART NO. DESCRIPTION QTY COMMENTS
1 296276-413 PUMP, HYDRAULIC 1
2 506034-040 BOLT, M12-1.75 X 40mm 4
3 296276-399 TEE, 4MJ X 4MB X 4MJ 2
4 296271-999 ELBOW, 6MJ X 6MB 90 DEGREE 1
5 296276-382 BREATHER CAP ASSEMBLY 1
6 296276-349 HYDRAULIC TANK 1
7 296276-402 FLANGE KIT, SPLIT 1" CODE 62 1
8 290765-001 ELBOW, 10MJ - 10MB 90 DEGREE 3
9 296271-870 SUCTION SCREEN, OIL TANK 1
10 296276-350 OIL COOLER 1
11 229229-245 ISOLATOR, COOLER 4
12 296276-408 PUMP, AUX 1
13 286533-001 ADAPTER, 6MB-4MJ 90 1
14 296274-874 ADAPTER, 10MJ - 10MB 1
15 296276-397 ELBOW, 32 MB X 32 STEM 90 DEGREE 1
16 296271-877 PRESSURE GAUGE, 5000 PSI 1
17 296273-085 VALVE, RELIEF ASSY 1
18 296276-352 FILTER HOUSING ASSEMBLY*                                              1          Ser # 10011 and lower

296276-380 HYDRAULIC FILTER CARTRIDGE 1
19 296276-368 STRAP, HYDRAULIC TANK 2
20 296273-066 VALVE, POPPET 2
21 296276-394 ELBOW, 32 FLANGE X 32 HOSE STM 1
22 286699-001 CLAMP, HOSE 1-1/2 1
23 296276-412 PLATE, COVER, 1.5 1
24 296276-387 HOSE, 2" X 52 1
25 296276-383 ELBOW, 10MJ X 12 MB 90 1
26 296276-407 CAP, COUPLER MALE 1 1
27 59423-001 ADAPTER, 4MJ X 4MB 90 DEGREE 2
28 296273-076 REDUCER, 6MB X 4FB 2
29 290846-001 ADAPTER, 12MJ X 12 MB 1
30 296276-396 CLAMP, T-BOLT 2-1/2" HOSE 2
31 296276-403 FLANGE KIT, SPLIT 2" CODE 61 1
32 293804-001 PLUG, -06MB 1
33 296273-078 HOSE, 3/8" X 23 1
34 296276-401 COUPLER, MALE 1 1
35 296276-400 TEE, 6MJ X 6MB X 6MJ 1
36 296276-389 HOSE, 1" X 480 1
37 296273-074 HOSE, 1/4" X 23 3
38 296273-079 HOSE, 1/4" X 14 1
39 296276-398 ELBOW, 16MJ X 16 FLANGE 1
40 296276-384 HOSE, 1" X 23 1
41 296276-395 CLAMP, T-BOLT 1-3/8" HOSE 2
42 296276-390 HOSE, 3/8" X 16 2
43 296276-385 HOSE, 5/8" X 25 1
44 296276-386 HOSE, 5/8" X 64 1
45 296276-388 HOSE, 5/8" X 36 1
46 296276-392 ADAPTER, 12MB X 1" STEM 1
47 296276-393 ADAPTER, 16MB X 1" STEM 1
NS 296271-785 WASHER, 1/2" SAE HARDENED YELLOW ZINC 28
NS 75381-014 BOLT, HX HD 1/2-13 X 1-1/2" GR8 12
NS 485-011 WASHER, 1/2" FLAT, DP1494 12
NS 377-010 BOLT, CARRIAGE 1/2-13 X 1 8

POWER PACK, 73 HP - HYDRAULIC ASSEMBLY

Figure 1



HYDRAULIC POWER SUPPLY UNITS

P 26

POWER PACK, 73 HP - ELECTRICAL ASSEMBLY
Figure 13

Figure 13



HYDRAULIC POWER SUPPLY UNITS

P 27

NO. PART NO. DESCRIPTION QTY COMMENTS
1 296276-416 BATTERY  1
2 296271-772 SWITCH, EMERGENCY STOP 1
3 296271-773 MODULE, WARNING LIGHT 1
4 201785-001 TACH/ HOURMETER 1
5 5537-001 TOGGLE BOOT 1
6 229229-335 RECEPTACLE 12VDC 1
7 67292-001 SWITCH, TOGGLE SPST 1
9 279829-001 TEMP SWITCH, 210 DEGREE 1
10 296276-377 WIRE HARNESS, PP73 1
11 296273-069 CIRCUIT BREAKER, 30 AMP 1
12 296276-373 BATTERY CABLE, POSITIVE, 0 GA 1
14 296271-768 RETURN FILTER PRESSURE SWITCH 1
15 296276-374 BATTERY CABLE, 0 GA NEGATIVE 1
16 296278-468 CORRUGATED LOOM 47 1/2 1
NS 296271-776 SCREW, PHILLIPS 10-32NF X 5/8" BLACK OXIDE 12
NS 296271-777 NUT, 10-32 NF TOP LOCK 6

POWER PACK, 73 HP - ELECTRICAL ASSEMBLY

Figure 13



HYDRAULIC POWER SUPPLY UNITS NUMERICAL INDEX

P 28 INDEX

PART NO. ITEM-PAGE
108500-001  4-17
123645-001  5-7
142410-001  35-15, 9-21
1578-001  67-11, 18-21
201785-001  4-27
215914-001  57-11
218420-015  10-13
218420-037  2-13
218420-039  32-13, 22-23
218420-055  6-13
225861-001  27-9
227241-005  9-13
227241-011  18-13
227241-021  29-13
227241-033  8-13
227241-041  24-13
229229-059  9-15, 23-19
229229-193  69-11
229229-195  62-11
229229-197  65-11
229229-245  8-9, 11-25
229229-309  47-11
229229-335  58-11, 6-27
229229-373,  69-11
2326-756  16-3
241194-001  16-9
248841-001  1-17
248844-001  2-17
248845-001  3-17
248847-001  19-15, 33-19
248848-001  12-9, 27-19
248849-001  28-17
248867-001  14-15
248890-001  15-7
248912-001  39-15, 34-19
248922-001  59-11
251769-001  29-9
277241-038  23-13
279326-001  8-21
279829-001  31-9, 9-27
286533-001  13-25
286699-001  22-25
287563-00301  9-9
287564-001  32-9
290504-001  20-9
290765-001  8-25
290846-001  29-25
290853-001  2-7
290908-001  68-11

290997-001  15-9
293804-001  32-25
296253-038  7-13
296260-388  7-21
296263-838  34-9
296267-599  30-13
296267-602  22-13
296267-625  10-9
296267-750  31-7
296270-612  32-7
296270-643  6-3
296270-644  4-3, 35-7
296270-645  10-3
296271-761  24-9
296271-768  38-9, 14-27
296271-772  54-11, 2-27
296271-773  52-11, 3-27
296271-775  6-9
296271-776  74-11
296271-782  72-11
296271-785  28-9, 20-21
296271-817  5-17
296271-819  26-17
296271-826  26-9
296271-827  31-15
296271-831  24-15, 19-19
296271-833  22-15, 18-19
296271-854  10-15
296271-857  21-15, 17-19
296271-858  8-15, 22-19
296271-859  11-15, 21-19
296271-869  21-9
296271-870  37-9, 9-25
296271-871  36-9
296271-872  3-9
296271-873  4-9
296271-874  7-9
296271-877  16-25
296271-927  36-7
296271-928  3-7
296271-929  6-7
296271-930  7-7
296271-931  9-7
296271-932  10-7
296271-933  8-7
296271-934  11-7
296271-935  26-7
296271-936  24-7
296271-937  16-7
296271-938  20-7

PART NO. ITEM-PAGE
296271-939  21-7
296271-940  19-7
296271-941  18-7
296271-942  22-7
296271-943  4-7
296271-944  30-7
296271-945  12-7
296271-946  25-7
296271-947  27-7
296271-948  28-7
296271-949  17-7
296271-950  1-7
296271-951  14-7
296271-952  23-7
296271-953  71-11
296271-961  22-9
296271-964  18-9
296271-969  66-11
296271-970  15-21
296271-972  40-9
296271-976  14-21
296271-999  22-17, 4-25
296273-050  1-15
296273-051  60-11
296273-052  2-15
296273-053  3-15
296273-054  4-15
296273-055  5-15
296273-056  6-15
296273-057  15-15
296273-059  26-15
296273-060  7-15
296273-061  13-15
296273-062  12-15
296273-063  17-15
296273-064  16-15
296273-065  14-9
296273-066  50-11, 20-25
296273-067  5-9
296273-069  39-9, 11-27
296273-070  44-11
296273-071  45-11
296273-072  34-15
296273-073  42-11
296273-074  14-17, 30-17, 

37-25
296273-075  24-17
296273-076  17-17, 28-25
296273-077  19-17
296273-078  23-17, 33-25

PART NO. ITEM-PAGE

NUMMERICAL INDEX



NUMERICAL INDEX HYDRAULIC POWER SUPPLY UNITS

INDEX P 29

296273-079  20-17, 38-25
296273-080  33-15
296273-081  41-15, 13-19
296273-082  23-15
296273-084  11-9
296273-085  48-11, 17-25
296273-086  7-17
296273-087  9-17
296273-088  6-17
296273-090  10-17
296273-091  13-17
296273-092  12-17
296273-093  25-17
296273-095  13-9
296273-097  61-11
296273-098  63-11
296273-099  64-11
296273-100  18-15
296273-221  31-17
296273-222  29-17
296273-227  1-21
296273-228  1-23
296273-229  2-23
296273-230  7-23
296273-231  7-23
296274-780  46-11
296274-781  31-13
296274-782  25-13, 30-23
296274-783  33-13, 29-23
296274-784  19-13
296274-785  20-13
296274-786  27-13
296274-788  15-13
296274-789  16-13
296274-790  28-13
296274-791  13-13
296274-792  14-13
296274-794  11-13
296274-795  12-13
296274-796  32-17
296274-870  27-17
296274-874  14-25
296274-881  70-11
296274-884  18-17
296274-887  15-17
296274-910  1-9
296274-911  2-9
296274-912  75-11
296274-913  76-11
296276-343  2-19
296276-344  14-19
296276-345  1-19
296276-346  3-19

PART NO. ITEM-PAGE
296276-347  4-19
296276-348  7-19
296276-349  6-25
296276-350  10-25
296276-351  31-19
296276-352  18-25
296276-354  16-19
296276-355  11-19
296276-356  6-19
296276-357  12-19
296276-358  5-19
296276-359  3-21
296276-360  15-19
296276-361  9-19
296276-363  8-19
296276-364  6-21
296276-365  24-19
296276-366  25-19
296276-367  26-19
296276-368  19-25
296276-370  18-3
296276-371  19-3
296276-372  5-21
296276-373  12-27
296276-374  15-27
296276-375  29-19
296276-376  30-19
296276-377  10-27
296276-378  10-21
296276-379  10-19
296276-380  18-25
296276-381  13-21
296276-382  5-25
296276-383  25-25
296276-384  40-25
296276-385  43-25
296276-386  44-25
296276-387  24-25
296276-388  45-25
296276-389  36-25
296276-390  42-25
296276-394  21-25
296276-395  41-25
296276-396  30-25
296276-397  15-25
296276-398  39-25
296276-399  3-25
296276-400  35-25
296276-401  34-25
296276-402  7-25
296276-403  31-25
296276-407  26-25
296276-408  12-25

PART NO. ITEM-PAGE
296276-409  20-19
296276-412  23-25
296276-413  1-25
296276-414  2-21
296276-415  4-21
296276-416  1-27
296276-417  28-19
296276-418  3-23
296276-419  4-23
296276-420  11-21
296276-421  5-23
296276-422  12-21
296276-423  6-23
296276-424  7-23
296276-425  8-23
296276-426  9-23
296276-427  10-23
296276-428  11-23
296276-429  12-23
296276-431  13-23
296276-432  14-23
296276-433  15-23
296276-434  16-23
296276-435  17-23
296276-436  18-23
296276-437  19-23
296276-438  20-23
296276-439  21-23
296276-440  23-23
296276-441  24-23
296276-442  25-23
296276-443  26-23
296276-444  27-23
296276-445  28-23
296276-446  12-3
296276-454  19-21
296276-455  1-3
296276-469  7-3
296276-470  9-3
296276-471  14-3
296276-472  2-3
296276-473  41-11
296276-476  22-3, 34-7
296276-477  5-3
296276-478  17-3
296276-479  3-3
296276-480  20-15
296276-481  20-3
296276-482  16-21
296276-483  17-21
296276-492  8-3
296278-460  3-13
296278-461  5-13

PART NO. ITEM-PAGE



HYDRAULIC POWER SUPPLY UNITS NUMERICAL INDEX

P 30 INDEX

296278-462  1-13
296278-464  4-13
296278-465  17-13
296278-466  21-13
296278-467  26-13
296278-468  15-27
2986274-782  53-11
350-020  49-11
350-034  21-21
354-032  43-11
358-012  30-9
375-010  29-15
403-001  25-9
406-001  35-9
409-001  17-9
416-001  77-11
423-001  22-21
4473-004  25-15
4474-006  23-9
4475-006  19-9
485-011  23-21
485-017  33-7
506034-040  2-25
510-049  38-15
53837-001  11-17
5537-001  51-11, 5-27
59423-001  21-17, 27-25
60908-001  16-17
67292-001  55-11, 7-27
70000098  13-3
70000-294  15-3
70000-684  11-3, 13-7
75925-001  33-9
85658-001  8-17
913-0230  24-21
98436-001  40-15, 32-19

PART NO. ITEM-PAGE



ALPHABETICAL INDEX HYDRAULIC POWER SUPPLY UNITS

 INDEX P 31

DESCRIPTION PART NO. ITEM-
PAGE

A
ACCESS PANEL 296276-356 6-19
ADAPTER, 10MB X 12BARB 296271-948 28-7
ADAPTER, 10MB X 8FP 296271-933 8-7
ADAPTER, 10MJ - 10MB 296274-874 14-25
ADAPTER, 12MJ X 12 MB 290846-001 29-25
ADAPTER, 12MJ X 16MB 296273-088 6-17
ADAPTER, 12MJ X 20MB 85658-001 8-17
ADAPTER, 12MP X 12 BARB 296271-947 27-7
ADAPTER, 20MB X 1-1/4" 
BARB

296274-796 32-17

ADAPTER, 20MB X 16FP 296271-819 26-17
ADAPTER, 32MB X 20FB 296271-817 5-17
ADAPTER, 4MJ X 4MB 90 
DEGREE

59423-001 21-17, 
27-25 

ADAPTER, 4MJ X 4MB 60908-001 16-17
ADAPTER, 4MJ X 6MB 296274-887 15-17
ADAPTER, 6MB-4MJ 90 286533-001 13-25
ADAPTER, 6MJ X 6MB 296274-884 18-17
ADAPTER, HYD PUMP 296274-789 16-13
AIR CLEANER ASSEMBLY 296276-424 7-23
AIR CLEANER ASSY 296253-038 7-13
AIR CLEANER CONNECTOR 296276-428 11-23
AIR CLEANER SPACER 
BRACKET

296276-372 5-21

AIR CLEANER SUPPORT 296274-910 1-9
AIR CYLINDER PLATE 296276-354 16-19
AIR CYLINDER, MAIN DOOR 296271-831 24-15, 

19-19

ALTERNATOR 218420-037 2-13
ALTERNATOR 296276-437 19-23
B
BACK PANEL 296273-052 2-15
BACK PANEL 296276-343 2-19
BAFFLE, RADIATOR 296273-082 23-15
BAFFLE, RADIATOR 296276-375 29-19
BASE FRAME WELDMENT 296273-050 1-15
BASE FRAME WELDMENT 296276-345 1-19
BATTERY BRACKET 296276-367 26-19
BATTERY CABLE, 0 GA 
NEGATIVE

296276-374 15-27

BATTERY CABLE, 4GA 
NEGATIVE

296273-071 45-11

BATTERY CABLE, 4GA 
POSITIVE

296273-070 44-11

BATTERY CABLE, POSITIVE, 0 
GA

296276-373 12-27

BATTERY, 12V GROUP 24 
TOP POST 575 CC AMPS

296267-625 10-9

BATTERY 296276-416 1-27
BELT, V 296276-438 20-23
BOLT KIT 296276-421 5-23
BOLT, J- 1/4-20 X 9 248848-001 12-9
BOOT, STRAIGHT CLAMP 296276-473 41-11
BOOT, STUD TERMINAL 296274-881 70-11
BOX, LITERATURE 142410-001 35-15, 

9-21
BRACKET, BATTERY 296273-084 11-9
BRACKET, GRILL 296273-080 33-15
BRACKET, HOSE 248867-001 14-15
BRACKET, MUFFLER 
SUPPORT

296273-065 14-9

BRACKET, WATER RESERVE 
TANK

296274-784 19-13

BRACKET, WATER TANK 296276-351 31-19
BREATHER CAP ASSEMBLY 296276-382 5-25
BULKHEAD, 12MJ 90 DEGREE 108500-001 4-17
BUSHING, 8MP X 4FP 296271-943 4-7
C
CABLE, THROTTLE 296274-780 46-11
CABLE, THROTTLE 296278-467 26-13
CAGE 296271-927 36-7
CAP, COUPLER MALE 1 296276-407 26-25
CAP, DIESEL FUEL W/ LOCK 279326-001 8-21
CAP, FUEL 225861-001 27-9
CAP, VALVE COVER 227241-005 9-13
CAP 296271-936 24-7
CIRCUIT BREAKER, 30 AMP 296273-069 39-9, 

11-27
CLAMP, EXHAUST 1-1/2 290997-001 15-9
CLAMP, HOSE 1/2 290908-001 68-11
CLAMP, HOSE 1/4 1578-001 67-11, 

18-21
CLAMP, HOSE 1-1/2 286699-001 22-25
CLAMP, HOSE 1-3/4 296271-952 23-7
CLAMP, T-BOLT 1-1/2 248849-001 28-17
CLAMP, T-BOLT 1-3/8" HOSE 296276-395 41-25
CLAMP, T-BOLT 2-1/2" HOSE 296276-396 30-25
CONTROL PANEL COVER 
WELDMENT

296276-357 12-19

CONTROL PANEL GUARD 296276-355 11-19
CONTROL PANEL HOUSING 296273-064 16-15
CONTROL PANEL WELDMENT 296273-063 17-15
CONTROL PANEL 296276-361 9-19
COTTER PIN 3/16 X 1-1/14 296270-612 32-7
COUPLER, ENGINE 296271-940 19-7
COUPLER, MALE 1 296276-401 34-25

DESCRIPTION PART NO. ITEM-
PAGE

ALPHABETICAL INDEX



HYDRAULIC POWER SUPPLY UNITS ALPHABETICAL INDEX

P 32 INDEX

COUPLER, PUMP 296271-941 18-7
COUPLING, 3/4 FLUSH FACE 248844-001 2-17
COVER WELDMENT 296273-053 3-15
COVER, CONTROL PANEL 
WELDMENT

296273-056 6-15

COVER 296276-344 14-19
CRASH BAR 296276-365 24-19
D
DECAL WWW. HAMMERHEAD 
LARGE 12 X 8 TRIANGLE

296270-645 10-3

DECAL, CONTROL PANEL, 
PP20

296276-478 17-3

DECAL, CONTROL PANEL, 
PP73

296276-371 19-3

DECAL, COOLANT WARNING 296276-472 2-3
DECAL, DIESEL FUEL 70000098 13-3
DECAL, FALLING LOAD 296276-469 7-3
DECAL, FUSE PANEL, PP20 296276-479 3-3
DECAL, FUSE, PP73 296276-481 20-3
DECAL, HAMMERHEAD 30 296270-643 6-3
DECAL, HYDRAULIC OIL, 
PP20

2326-756 16-3

DECAL, LIFT POINT (LARGE) 296276-492 8-3
DECAL, OPERATOR’S 
MANUAL

70000-294 15-3

DECAL, PP20 296276-477 5-3
DECAL, PP73 296276-370 18-3
DECAL, READ OPERATOR’S 
MANUAL

70000-684 11-3, 
13-7

DECAL, REFUELING 
WARNING

296276-471 14-3

DECAL, TIE DOWN (SMALL) 296276-455 1-3
DECAL, VALVE CONTROL 296276-476 22-3, 

34-7
DECAL, WARNING (BATTERY) 296276-470 9-3
DECAL, WARNING, (ONE-
CALL)

296276-446 12-3

DECAL, WWW. HAMMERHEAD 
6 X 4 TRIANGLE

296270-644 4-3

DECAL, WWW.HAMMERHEAD 
6X4 TRIANGLE

296270-644 35-7

DOOR LATCH (LARGE) 296271-858 8-15, 
22-19

DOOR LOCK (SHORT) 229229-059 9-15, 
23-19

E
ELBOW, 1/4" NPT X 1/4" BARB 296271-976 14-21
ELBOW, 1/4" NPT X 5/16" 
BARB

296271-970 15-21

ELBOW, 10MJ - 10MB 90 
DEGREE

290765-001 8-25

ELBOW, 10MJ X 12 MB 90 296276-383 25-25

DESCRIPTION PART NO. ITEM-
PAGE

ELBOW, 1-1/4" HOSE INSERT 296273-221 31-17
ELBOW, 12 MP X 12BARB 90 
DEGREE

296271-945 12-7

ELBOW, 12MP X 8FP 45 
DEGREE

296271-930 7-7

ELBOW, 12MP-12MP X 90 123645-001 5-7
ELBOW, 16MJ X 16 FLANGE 296276-398 39-25
ELBOW, 3” INTAKE, 90 296276-427 10-23
ELBOW, 32 FLANGE X 32 
HOSE STM

296276-394 21-25

ELBOW, 32 MB X 32 STEM 90 
DEGREE

296276-397 15-25

ELBOW, 6MJ X 6MB 90 
DEGREE

296271-999 22-17, 
4-25

ELBOW, 8MJ X 10MB 90 
DEGREE

296273-092 12-17

ELBOW, 8MJ X 8MB 90 
DEGREE

53837-001 11-17

ELBOW, HOSE 3/8 287564-001 32-9
ELEMENT, AIR FILTER 296267-602 22-13
ENGINE MOUNT BRACKET 296276-359 3-21
ENGINE MOUNT BRACKET 296276-415 4-21
ENGINE, 13 HP HONDA 296271-949 17-7
ENGINE, KUBOTA - V3300 296273-227 1-21
ENGINE, KUBOTA D905 296273-067 5-9
ENGINE, KUBOTA, V3300 296276-429 12-23
EXHAUST PIPE 296273-095 13-9
EXHAUST PIPE 296276-420 11-21
F
FAN 296276-443 26-23
FAN 296278-464 4-13
FILTER HEAD 296271-929 6-7
FILTER HOUSING ASSEMBLY 296276-352 18-25
FILTER, AIR (MAIN) 296273-230 7-23
FILTER, AIR (PRE) 296273-231 7-23
FILTER, ENGINE OIL 227241-021 29-13
FILTER, FUEL 296271-972 40-9
FILTER, FUEL 296273-229 2-23
FILTER, OIL 296273-228 1-23
FILTER 296271-931 9-7
FITTING, 1/4" NPT X 3/16" 
BARB

229229-195 62-11

FITTING, 1/4" X 1/4 NPT BARB 229229-197 65-11
FIXED PANEL 296276-348 7-19
FLANGE KIT, SPLIT 1" CODE 
62

296276-402 7-25

FLANGE KIT, SPLIT 2" CODE 
61

296276-403 31-25

FLEX PIPE 296276-419 4-23
FOAM, PANEL - CUT FROM 
ROLL

296273-072 34-15

FUEL FILTER 296278-460 3-13

DESCRIPTION PART NO. ITEM-
PAGE



ALPHABETICAL INDEX HYDRAULIC POWER SUPPLY UNITS

 INDEX P 33

FUEL FILTER 296278-461 5-13
FUEL PUMP 218420-055 6-13
FUEL TANK STRAP 296276-378 10-21
FUEL TANK SUPPORT 296273-057 15-15
FUEL TANK SUPPORT 296276-363 8-19
FUEL TANK 287563-

00301 
9-9

FUEL TANK 296260-388 7-21
G
GASKET, DOOR (COMES IN 
17’ LGTH)

98436-001 40-15

GASKET, DOOR 98436-001 32-19
GASKET, FUEL FILTER 296276-436 18-23
GASKET, MUFFLER 296276-444 27-23
GASKET, OIL PAN PLUG 296274-792 14-13
GASKET, STOP SOLENOID 227241-041 24-13
GASKET, THERMOSTAT 296274-795 12-13
GASKET, WATER PUMP 296276-441 24-23
GASKET-MUFFLER 227241-011 18-13
GROMMET 75925-001 33-9
GUAGE, 3000 PSI PRESSURE 248890-001 15-7
H
HANDLE 296271-859 11-15, 

21-19
HEAD, FILTER 296271-872 3-9
HINGE, 12.25 296271-854 10-15
HINGE, 28.75 296273-061 13-15
HINGE, 9.75 296273-062 12-15
HINGE 296276-360 15-19
HINGE 296276-379 10-19
HOSE ASSY, 3/4" X 300 248841-001 1-17
HOSE CLAMP #48 913-0230 24-21
HOSE MOUNT 296276-409 20-19
HOSE SADDLE, TOP 296276-366 25-19
HOSE, 1" X 23 296276-384 40-25
HOSE, 1" X 480 296276-389 36-25
HOSE, 1/2" X 25 296273-090 10-17
HOSE, 1/4" X 14 296273-079 20-17, 

38-25
HOSE, 1/4" X 23 296273-074 14-17, 

37-25
HOSE, 1/4" X 4 296273-097 61-11
HOSE, 1/4" X 48 296273-098 63-11
HOSE, 1-1/4" X 41 296273-222 29-17
HOSE, 2" X 52 296276-387 24-25
HOSE, 3/16" X 54 296273-099 64-11
HOSE, 3/4" X 17 296273-091 13-17
HOSE, 3/4" X 54 296273-086 7-17
HOSE, 3/4" X 55 296273-087 9-17
HOSE, 3/8" X 16 296276-390 42-25
HOSE, 3/8" X 23 296273-075 24-17

DESCRIPTION PART NO. ITEM-
PAGE

HOSE, 3/8" X 23 296273-078 23-17, 
33-25

HOSE, 5/8" X 25 296276-385 43-25
HOSE, 5/8" X 36 296276-388 45-25
HOSE, 5/8" X 64 296276-386 44-25
HOSE, AIR CLEANER 296274-781 31-13
HOSE, FUEL, 3/16 296276-483 17-21
HOSE, FUEL, 5/16 296276-482 16-21
HOSE, INTAKE 296276-426 9-23
HOSE, PRESSURE 296271-944 30-7
HOSE, RETURN 296271-946 25-7
HOSE, SUCTION 296271-935 26-7
HOSE, WATER 5/16 X 60 296271-969 66-11
HOSE 296273-074 30-17
HOUR METER 215914-001 57-11
HUB, PUMP DRIVE 296274-788 15-13
HYDRAULIC FILTER 
CARTRIDGE

296276-380 18-25

HYDRAULIC TANK 296276-349 6-25
I
ISOLATOR, COOLER 229229-245 8-9, 11-

25
ISOLATOR, ENGINE 296276-414 2-21
ISOLATOR, RUBBER 1/2-20 
THRD

248922-001 59-11

L
LIFT BAR 296273-059 26-15
LIFT BAR 296276-364 6-21
LOOM 296278-468 15-27
M
MODULE, WARNING LIGHT 296271-773 52-11, 

3-27
MOTOR MOUNT 296273-051 60-11
MOUNT, HYD. COOLER 296271-827 31-15
MUFFLER CLAMP, 3 296276-422 12-21
MUFFLER 296278-465 17-13
N
NIPPLE, 3/4" FLUSH FACE 248845-001 3-17
O
OIL CAP ASSY 296271-871 36-9
OIL COOLER 296271-874 7-9
OIL COOLER 296276-350 10-25
OIL FILTER, 50-AT 296271-873 4-9
OIL TANK TRAY 296274-912 75-11
OIL TANK, 15 GAL 296274-911 2-9
O-RING, VALVE COVER CAP 218420-015 10-13
P
PANEL, ACCESS 296276-480 20-15
PANEL, LH SIDE 296273-055 5-15
PANEL, RADIATOR 296273-100 18-15
PANEL, RADIATOR 296276-376 30-19
PANEL, RH SIDE 296273-054 4-15

DESCRIPTION PART NO. ITEM-
PAGE



HYDRAULIC POWER SUPPLY UNITS ALPHABETICAL INDEX

P 34 INDEX

PIN, COTTER 3/32 X 1 510-049 38-15
PIPE PLUG, SQ HEAD 3/4 
GALV

290853-001 2-7

PLATE, COVER, 1.5 296276-412 23-25
PLATE, PUMP 296271-937 16-7
PLUG, -06MB 293804-001 32-25
PLUG, 10MB 296273-093 25-17
PLUG, 2MP 296274-870 27-17
PLUG, OIL PAN DRAIN 296274-791 13-13
PRE CLEANER ASSEMBLY 296276-425 8-23
PRESSURE GAUGE, 5000 PSI 296271-877 16-25
PRESSURE GUAGE, 3000 PSI 229229-309 47-11
PUMP, .388 CU IN 296271-951 14-7
PUMP, AUX 296276-408 12-25
PUMP, HYDRAULIC 296276-413 1-25
PUMP, PVP33 2.0 CI 296271-775 6-9
R
RADIATOR PANEL 296273-060 7-15
RADIATOR PANEL 296276-358 5-19
RADIATOR STAY BRACKET 296276-434 16-23
RADIATOR SUPPORT KIT 296276-433 15-23
RADIATOR 296276-431 14-23
RADIATOR 296278-466 21-13
RECEPTACLE 12VDC 229229-335 58-11, 

6-27
REDUCER, 6MB X 4FB 296273-076 17-17
REDUCER, 6MB X 4FB 59423-001 28-25
REDUCER 296276-445 28-23
RESERVE TANK 296274-785 20-13
RESERVOIR 296271-950 1-7
RETURN FILTER PRESSURE 
SWITCH

296271-768 38-9, 
14-27

ROD, PROP 296273-081 41-15, 
13-19

S
SHIELD 296271-932 10-7
SHROUD, FAN 296274-786 27-13
SIDE PANEL, LH 296276-347 4-19
SIDE PANEL, RH 296276-346 3-19
SILENCER 296276-418 3-23
SOLENOID STOP 296276-435 17-23
SPACER, BOTTOM 296271-942 22-7
SPACER, MOUNT 296271-939 21-7
SPIDER 296271-938 20-7
SPRING BRACKET 296271-857 21-15, 

17-19
STARTER ASSEMBLY 296276-439 21-23
STARTER 296278-462 1-13
STOP SOLENOID 277241-038 23-13
STRAP, HYDRAULIC TANK 296276-368 19-25
STRAP, OIL TANK 296274-913 76-11

DESCRIPTION PART NO. ITEM-
PAGE

STUD, BALL 296271-833 22-15, 
18-19

SUCTION SCREEN, OIL TANK 296271-870 37-9, 9-
25

SUPPORT, GRILL 296276-417 28-19
SUPPORT, OIL TANK 296273-073 42-11
SUPPORT, WATER PUMP 
ASSEMBLY

296276-442 25-23

SWITCH, EMERGENCY STOP 296271-772 54-11, 
2-27

SWITCH, IGNITION 296274-782 25-13, 
30-23

SWITCH, IGNITION 2986274-782 53-11

SWITCH, OIL 218420-039 32-13, 
22-23

SWITCH, TEMPERATURE 296274-783 33-13, 
29-23

SWITCH, TOGGLE SPST 67292-001 55-11, 
7-27

T
TACH/ HOURMETER 201785-001 4-27
TANK OVERFLOW 296276-423 6-23
TEE, 4MJ X 4MB X 4MJ 296276-399 3-25
TEE, 4MJ X 4MJ X 4MB 296273-077 19-17
TEE, 6MJ X 6MB X 6MJ 296276-400 35-25
TEE, 8MP X 8FP X 8FP 296271-934 11-7
TEMP SWITCH, 210 DEGREE 279829-001 31-9, 9-

27
THERMOSTAT 296274-794 11-13
THROTTLE CABLE 296276-431 13-23
TOGGLE BOOT 5537-001 51-11, 

5-27
TRIM SEAL 3/8 BULB 90 
DEGREE

248912-001 39-15, 
34-19

TRIM SEAL 3/8 BULB 248847-001 19-15, 
33-19

TUBE, 3/8 ID X 5/8 OD X 11 296263-838 34-9
TUBE, AIR INTAKE 296276-381 13-21
V
VALVE, POPPET 296273-066 50-11, 

20-25
VALVE, RADIATOR DRAIN 
ASSY

296274-790 28-13

VALVE, RELIEF ASSY 296273-085 48-11, 
17-25

VALVE 296271-928 3-7
V-BELT, FAN 296267-599 30-13
W
WASHER, FLAT 3/4, DP1698 485-017 33-7
WATER PUMP 227241-033 8-13
WATER PUMP 296276-440 23-23

DESCRIPTION PART NO. ITEM-
PAGE



ALPHABETICAL INDEX HYDRAULIC POWER SUPPLY UNITS

 INDEX P 35

A
ACCESS PANEL=296276-356 =6-19
ADAPTER, 10MB X 12BARB=296271-948 =28-
7
ADAPTER, 10MB X 8FP=296271-933 =8-7
ADAPTER, 10MJ - 10MB=296274-874 =14-25
ADAPTER, 12MJ X 12 MB=290846-001 =29-25
ADAPTER, 12MJ X 16MB=296273-088 =6-17
ADAPTER, 12MJ X 20MB=85658-001 =8-17
ADAPTER, 12MP X 12 BARB=296271-947 =27-
7
ADAPTER, 20MB X 1-1/4" BARB=296274-796
=32-17
ADAPTER, 20MB X 16FP=296271-819 =26-17
ADAPTER, 32MB X 20FB=296271-817 =5-17
ADAPTER, 4MJ X 4MB 90 DEGREE=59423-001
=21-17, =27-25
ADAPTER, 4MJ X 4MB=60908-001 =16-17
ADAPTER, 4MJ X 6MB=296274-887 =15-17
ADAPTER, 6MB-4MJ 90=286533-001 =13-25
ADAPTER, 6MJ X 6MB=296274-884 =18-17
ADAPTER, HYD PUMP=296274-789 =16-13
AIR CLEANER ASSEMBLY=296276-424 =7-23
AIR CLEANER ASSY=296253-038 =7-13
AIR CLEANER CONNECTOR=296276-428
=11-23
AIR CLEANER SPACER BRACKET=296276-
372 =5-21
AIR CLEANER SUPPORT=296274-910 =1-9
AIR CYLINDER PLATE=296276-354 =16-19
AIR CYLINDER, MAIN DOOR=296271-831
=24-15, =19-19
ALTERNATOR=218420-037 =2-13
ALTERNATOR=296276-437 =19-23
B
BACK PANEL=296273-052 =2-15
BACK PANEL=296276-343 =2-19
BAFFLE, RADIATOR=296273-082 =23-15
BAFFLE, RADIATOR=296276-375 =29-19
BASE FRAME WELDMENT=296273-050 =1-15
BASE FRAME WELDMENT=296276-345 =1-19
BATTERY BRACKET=296276-367 =26-19
BATTERY CABLE, 0 GA NEGATIVE=296276-
374 =15-27

BATTERY CABLE, 4ga NEGATIVE=296273-
071 =45-11
BATTERY CABLE, 4ga POSITIVE=296273-070
=44-11
BATTERY CABLE, POSITIVE, 0 GA=296276-
373 =12-27
BATTERY, 12V GROUP 24 TOP POST 575 CC
AMPS=296267-625 =10-9
BATTERY=296276-416 =1-27
BELT, V=296276-438 =20-23
BOLT KIT=296276-421 =5-23
BOLT, J- 1/4-20 X 9=248848-001 =12-9
BOOT, STRAIGHT CLAMP=296276-473 =41-11
BOOT, STUD TERMINAL=296274-881 =70-11
BOX, LITERATURE=142410-001 =35-15, =9-21
BRACKET, BATTERY=296273-084 =11-9
BRACKET, GRILL=296273-080 =33-15
BRACKET, HOSE=248867-001 =14-15
BRACKET, MUFFLER SUPPORT=296273-065
=14-9
BRACKET, WATER RESERVE TANK=296274-
784 =19-13
BRACKET, WATER TANK=296276-351 =31-19
BREATHER CAP ASSEMBLY=296276-382 =5-
25
BULKHEAD, 12MJ 90 DEGREE=108500-001
=4-17
BUSHING, 8MP X 4FP=296271-943 =4-7
C
CABLE, THROTTLE=296274-780 =46-11
CABLE, THROTTLE=296278-467 =26-13
CAGE=296271-927 =36-7
CAP, COUPLER MALE 1=296276-407 =26-25
CAP, DIESEL FUEL W/ LOCK=279326-001 =8-
21
CAP, FUEL=225861-001 =27-9
CAP, VALVE COVER=227241-005 =9-13
CAP=296271-936 =24-7
CIRCUIT BREAKER, 30 AMP=296273-069 =39-
9, =11-27
CLAMP, EXHAUST 1-1/2=290997-001 =15-9
CLAMP, HOSE 1/2=290908-001 =68-11
CLAMP, HOSE 1/4=1578-001 =67-11, =18-21
CLAMP, HOSE 1-1/2=286699-001 =22-25
CLAMP, HOSE 1-3/4=296271-952 =23-7
CLAMP, T-BOLT 1-1/2=248849-001 =28-17
CLAMP, T-BOLT 1-3/8" HOSE=296276-395
=41-25
CLAMP, T-BOLT 2-1/2" HOSE=296276-396

WHEEL & TIRE ASSEMBLY 296267-750 31-7
WIRE HARNESS, PP73 296276-377 10-27

DESCRIPTION PART NO. ITEM-
PAGE



HYDRAULIC POWER SUPPLY UNITS ALPHABETICAL INDEX

P 36 INDEX

=30-25
CONTROL PANEL COVER WELD-
MENT=296276-357 =12-19
CONTROL PANEL GUARD=296276-355 =11-
19
CONTROL PANEL HOUSING=296273-064
=16-15
CONTROL PANEL WELDMENT=296273-063
=17-15
CONTROL PANEL=296276-361 =9-19
COTTER PIN 3/16 X 1-1/14=296270-612 =32-7
COUPLER, ENGINE=296271-940 =19-7
COUPLER, MALE 1=296276-401 =34-25
COUPLER, PUMP=296271-941 =18-7
COUPLING, 3/4 FLUSH FACE=248844-001 =2-
17
COVER WELDMENT=296273-053 =3-15
COVER, CONTROL PANEL WELD-
MENT=296273-056 =6-15
COVER=296276-344 =14-19
CRASH BAR=296276-365 =24-19
D
DECAL WWW. HAMMERHEAD LARGE 12 X
8 TRIANGLE=296270-645 =10-3
DECAL, CONTROL PANEL, PP20=296276-478
=17-3
DECAL, CONTROL PANEL, PP73=296276-371
=19-3
DECAL, COOLANT WARNING=296276-472
=2-3
DECAL, DIESEL FUEL=70000098 =13-3
DECAL, FALLING LOAD=296276-469 =7-3
DECAL, FUSE PANEL, PP20=296276-479 =3-3
DECAL, FUSE, PP73=296276-481 =20-3
DECAL, HAMMERHEAD 30=296270-643 =6-3
DECAL, HYDRAULIC OIL, PP20=2326-756
=16-3
DECAL, LIFT POINT (LARGE)=296276-492 =8-
3
DECAL, OPERATOR’S MANUAL=70000-294
=15-3
DECAL, PP20=296276-477 =5-3
DECAL, PP73=296276-370 =18-3
DECAL, READ OPERATOR’S MANU-
AL=70000-684 =11-3, =13-7
DECAL, REFUELING WARNING=296276-471
=14-3
DECAL, TIE DOWN (SMALL)=296276-455 =1-
3

DECAL, VALVE CONTROL=296276-476 =22-
3, =34-7
DECAL, WARNING (BATTERY)=296276-470
=9-3
DECAL, WARNING, (ONE-CALL)=296276-446
=12-3
DECAL, WWW. HAMMERHEAD 6 X 4 TRIAN-
GLE=296270-644 =4-3
DECAL, WWW.HAMMERHEAD 6X4 TRIAN-
GLE=296270-644 =35-7
DOOR LATCH (LARGE)=296271-858 =8-15,
=22-19
DOOR LOCK (SHORT)=229229-059 =9-15, =23-
19
E
ELBOW, 1/4" NPT X 1/4" BARB=296271-976
=14-21
ELBOW, 1/4" NPT X 5/16" BARB=296271-970
=15-21
ELBOW, 10MJ - 10MB 90 DEGREE=290765-001
=8-25
ELBOW, 10MJ X 12 MB 90=296276-383 =25-25
ELBOW, 1-1/4" HOSE INSERT=296273-221
=31-17
ELBOW, 12 MP X 12BARB 90 DE-
GREE=296271-945 =12-7
ELBOW, 12MP X 8FP 45 DEGREE=296271-930
=7-7
ELBOW, 12MP-12MP X 90=123645-001 =5-7
ELBOW, 16MJ X 16 FLANGE=296276-398 =39-
25
ELBOW, 3” INTAKE, 90=296276-427 =10-23
ELBOW, 32 FLANGE X 32 HOSE STM=296276-
394 =21-25
ELBOW, 32 MB X 32 STEM 90 DE-
GREE=296276-397 =15-25
ELBOW, 6MJ X 6MB 90 DEGREE=296271-999
=22-17, =4-25
ELBOW, 8MJ X 10MB 90 DEGREE=296273-092
=12-17
ELBOW, 8MJ X 8MB 90 DEGREE=53837-001
=11-17
ELBOW, HOSE 3/8=287564-001 =32-9
ELEMENT, AIR FILTER=296267-602 =22-13
ENGINE MOUNT BRACKET=296276-359 =3-
21
ENGINE MOUNT BRACKET=296276-415 =4-
21
ENGINE, 13 HP HONDA=296271-949 =17-7



ALPHABETICAL INDEX HYDRAULIC POWER SUPPLY UNITS

 INDEX P 37

ENGINE, KUBOTA - V3300=296273-227 =1-21
ENGINE, KUBOTA D905=296273-067 =5-9
ENGINE, KUBOTA, V3300=296276-429 =12-23
EXHAUST PIPE=296273-095 =13-9
EXHAUST PIPE=296276-420 =11-21
F
FAN=296276-443 =26-23
FAN=296278-464 =4-13
FILTER HEAD=296271-929 =6-7
FILTER HOUSING ASSEMBLY=296276-352
=18-25
FILTER, AIR (MAIN)=296273-230 =7-23
FILTER, AIR (PRE)=296273-231 =7-23
FILTER, ENGINE OIL=227241-021 =29-13
FILTER, FUEL=296271-972 =40-9
FILTER, FUEL=296273-229 =2-23
FILTER, OIL=296273-228 =1-23
FILTER=296271-931 =9-7
FITTING, 1/4" NPT X 3/16" BARB=229229-195
=62-11
FITTING, 1/4" X 1/4 NPT BARB=229229-197
=65-11
FIXED PANEL=296276-348 =7-19
FLANGE KIT, SPLIT 1" CODE 62=296276-402
=7-25
FLANGE KIT, SPLIT 2" CODE 61=296276-403
=31-25
FLEX PIPE=296276-419 =4-23
FOAM, PANEL - CUT FROM ROLL=296273-
072 =34-15
FUEL FILTER=296278-460 =3-13
FUEL FILTER=296278-461 =5-13
FUEL PUMP=218420-055 =6-13
FUEL TANK STRAP=296276-378 =10-21
FUEL TANK SUPPORT=296273-057 =15-15
FUEL TANK SUPPORT=296276-363 =8-19
FUEL TANK=287563-00301 =9-9
FUEL TANK=296260-388 =7-21
G
GASKET, DOOR (COMES IN 17’
LGTH)=98436-001 =40-15
GASKET, DOOR=98436-001 =32-19
GASKET, FUEL FILTER=296276-436 =18-23
GASKET, MUFFLER=296276-444 =27-23
GASKET, OIL PAN PLUG=296274-792 =14-13
GASKET, STOP SOLENOID=227241-041 =24-
13
GASKET, THERMOSTAT=296274-795 =12-13
GASKET, WATER PUMP=296276-441 =24-23

GASKET-MUFFLER=227241-011 =18-13
GROMMET=75925-001 =33-9
GUAGE, 3000 PSI PRESSURE=248890-001 =15-
7
H
HANDLE=296271-859 =11-15, =21-19
HEAD, FILTER=296271-872 =3-9
HINGE, 12.25=296271-854 =10-15
HINGE, 28.75=296273-061 =13-15
HINGE, 9.75=296273-062 =12-15
HINGE=296276-360 =15-19
HINGE=296276-379 =10-19
HOSE ASSY, 3/4" X 300=248841-001 =1-17
HOSE CLAMP #48=913-0230 =24-21
HOSE MOUNT=296276-409 =20-19
HOSE SADDLE, TOP=296276-366 =25-19
HOSE, 1" X 23=296276-384 =40-25
HOSE, 1" X 480=296276-389 =36-25
HOSE, 1/2" X 25=296273-090 =10-17
HOSE, 1/4" X 14=296273-079 =20-17, =38-25
HOSE, 1/4" X 23=296273-074 =14-17, =37-25
HOSE, 1/4" X 4=296273-097 =61-11
HOSE, 1/4" x 48=296273-098 =63-11
HOSE, 1-1/4" X 41=296273-222 =29-17
HOSE, 2" X 52=296276-387 =24-25
HOSE, 3/16" X 54=296273-099 =64-11
HOSE, 3/4" X 17=296273-091 =13-17
HOSE, 3/4" X 54=296273-086 =7-17
HOSE, 3/4" X 55=296273-087 =9-17
HOSE, 3/8" X 16=296276-390 =42-25
HOSE, 3/8" X 23=296273-075 =24-17
HOSE, 3/8" X 23=296273-078 =23-17, =33-25
HOSE, 5/8" X 25=296276-385 =43-25
HOSE, 5/8" X 36=296276-388 =45-25
HOSE, 5/8" X 64=296276-386 =44-25
HOSE, AIR CLEANER=296274-781 =31-13
HOSE, FUEL, 3/16=296276-483 =17-21
HOSE, FUEL, 5/16=296276-482 =16-21
HOSE, INTAKE=296276-426 =9-23
HOSE, PRESSURE=296271-944 =30-7
HOSE, RETURN=296271-946 =25-7
HOSE, SUCTION=296271-935 =26-7
HOSE, WATER 5/16 X 60=296271-969 =66-11
HOSE=296273-074 =30-17
HOUR METER=215914-001 =57-11
HUB, PUMP DRIVE=296274-788 =15-13
HYDRAULIC FILTER CARTRIDGE=296276-
380 =18-25
HYDRAULIC TANK=296276-349 =6-25



HYDRAULIC POWER SUPPLY UNITS ALPHABETICAL INDEX

P 38 INDEX

I
ISOLATOR, COOLER=229229-245 =8-9, =11-25
ISOLATOR, ENGINE=296276-414 =2-21
ISOLATOR, RUBBER 1/2-20 THRD=248922-
001 =59-11
L
LIFT BAR=296273-059 =26-15
LIFT BAR=296276-364 =6-21
LOOM=296278-468 =15-27
M
MODULE, WARNING LIGHT=296271-773 =52-
11, =3-27
MOTOR MOUNT=296273-051 =60-11
MOUNT, HYD. COOLER=296271-827 =31-15
MUFFLER CLAMP, 3=296276-422 =12-21
MUFFLER=296278-465 =17-13
N
NIPPLE, 3/4" FLUSH FACE=248845-001 =3-17
O
OIL CAP ASSY=296271-871 =36-9
OIL COOLER=296271-874 =7-9
OIL COOLER=296276-350 =10-25
OIL FILTER, 50-AT=296271-873 =4-9
OIL TANK TRAY=296274-912 =75-11
OIL TANK, 15 GAL=296274-911 =2-9
O-RING, VALVE COVER CAP=218420-015
=10-13
P
PANEL, ACCESS=296276-480 =20-15
PANEL, LH SIDE=296273-055 =5-15
PANEL, RADIATOR=296273-100 =18-15
PANEL, RADIATOR=296276-376 =30-19
PANEL, RH SIDE=296273-054 =4-15
PIN, COTTER 3/32 X 1=510-049 =38-15
PIPE PLUG, SQ HEAD 3/4 GALV=290853-001
=2-7
PLATE, COVER, 1.5=296276-412 =23-25
PLATE, PUMP=296271-937 =16-7
PLUG, -06MB=293804-001 =32-25
PLUG, 10MB=296273-093 =25-17
PLUG, 2MP=296274-870 =27-17
PLUG, OIL PAN DRAIN=296274-791 =13-13
PRE CLEANER ASSEMBLY=296276-425 =8-23
PRESSURE GAUGE, 5000 PSI=296271-877 =16-
25
PRESSURE GUAGE, 3000 PSI=229229-309 =47-
11
PUMP, .388 CU IN=296271-951 =14-7
PUMP, AUX=296276-408 =12-25

PUMP, HYDRAULIC=296276-413 =1-25
PUMP, PVP33 2.0 CI=296271-775 =6-9
R
RADIATOR PANEL=296273-060 =7-15
RADIATOR PANEL=296276-358 =5-19
RADIATOR STAY BRACKET=296276-434
=16-23
RADIATOR SUPPORT KIT=296276-433 =15-23
RADIATOR=296276-431 =14-23
RADIATOR=296278-466 =21-13
RECEPTACLE 12VDC=229229-335 =58-11, =6-
27
REDUCER, 6MB X 4FB=296273-076 =17-17
REDUCER, 6MB X 4FB=59423-001 =28-25
REDUCER=296276-445 =28-23
RESERVE TANK=296274-785 =20-13
RESERVOIR=296271-950 =1-7
RETURN FILTER PRESSURE
SWITCH=296271-768 =38-9, =14-27
ROD, PROP=296273-081 =41-15, =13-19
S
SHIELD=296271-932 =10-7
SHROUD, FAN=296274-786 =27-13
SIDE PANEL, LH=296276-347 =4-19
SIDE PANEL, RH=296276-346 =3-19
SILENCER=296276-418 =3-23
SOLENOID STOP=296276-435 =17-23
SPACER, BOTTOM=296271-942 =22-7
SPACER, MOUNT=296271-939 =21-7
SPIDER=296271-938 =20-7
SPRING BRACKET=296271-857 =21-15, =17-19
STARTER ASSEMBLY=296276-439 =21-23
STARTER=296278-462 =1-13
STOP SOLENOID=277241-038 =23-13
STRAP, HYDRAULIC TANK=296276-368 =19-
25
STRAP, OIL TANK=296274-913 =76-11
STUD, BALL=296271-833 =22-15, =18-19
SUCTION SCREEN, OIL TANK=296271-870
=37-9, =9-25
SUPPORT, GRILL=296276-417 =28-19
SUPPORT, OIL TANK=296273-073 =42-11
SUPPORT, WATER PUMP ASSEM-
BLY=296276-442 =25-23
SWITCH, EMERGENCY STOP=296271-772
=54-11, =2-27
SWITCH, IGNITION=296274-782 =25-13, =30-
23
Switch, Ignition=2986274-782 =53-11



ALPHABETICAL INDEX HYDRAULIC POWER SUPPLY UNITS

 INDEX P 39

SWITCH, OIL=218420-039 =32-13, =22-23
SWITCH, TEMPERATURE=296274-783 =33-
13, =29-23
SWITCH, TOGGLE SPST=67292-001 =55-11,
=7-27
T
TACH/ HOURMETER=201785-001 =4-27
TANK OVERFLOW=296276-423 =6-23
TEE, 4MJ X 4MB X 4MJ=296276-399 =3-25
TEE, 4MJ X 4MJ X 4MB=296273-077 =19-17
TEE, 6MJ X 6MB X 6MJ=296276-400 =35-25
TEE, 8MP X 8FP X 8FP=296271-934 =11-7
TEMP SWITCH, 210 DEGREE=279829-001 =31-
9, =9-27
THERMOSTAT=296274-794 =11-13
THROTTLE CABLE=296276-431 =13-23
TOGGLE BOOT=5537-001 =51-11, =5-27
TRIM SEAL 3/8 BULB 90 DEGREE=248912-001
=39-15, =34-19
TRIM SEAL 3/8 BULB=248847-001 =19-15,
=33-19
TUBE, 3/8 ID X 5/8 OD X 11=296263-838 =34-9
TUBE, AIR INTAKE=296276-381 =13-21
V
VALVE, POPPET=296273-066 =50-11, =20-25
VALVE, RADIATOR DRAIN ASSY=296274-
790 =28-13
VALVE, RELIEF ASSY=296273-085 =48-11,
=17-25
VALVE=296271-928 =3-7
V-BELT, FAN=296267-599 =30-13
W
WASHER, FLAT 3/4, DP1698=485-017 =33-7
WATER PUMP=227241-033 =8-13
WATER PUMP=296276-440 =23-23
WHEEL & TIRE ASSEMBLY=296267-750 =31-
7
WIRE HARNESS, PP73=296276-377 =10-27


	COVER
	TABLE OF CONTENTS
	Power Pack - Decals
	pOWER pACK, 20hp - dECAL lOCATIONS
	pOWER pACK , 73hp dECAL lOCATIONS
	Power pack - 13 HP
	Power Pack, 20HP - HYDRAULIC, ELECTRIC & FUEL SYSTEM ASSEMBLY (1 OF 2)
	Power pack, 20 HP - eNGINE aSSEMBLY
	Power pack, 20 HP - Sheet Metal Assembly
	Power pack, 20 HP - Hose & adapter Kit
	Power pack, 73 HP - Sheet Metal Assembly
	power pack, 73 - fuel & engine assembly
	power pack, 73 - engine assembly
	Power pack, 73 HP - Hydraulic Assembly
	Power pack, 73 HP - Electrical Assembly
	NUMMERICAL INDEX
	ALPHABETICAL INDEX

	Text1: *For Serial # 10012 and Higher use Filter Housing # 296293524 and Filter Part # 296293519


